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SERE T ERHAI AT ( TAIWAN LAMINATION INDUSTRIES, INC. )
HEMIEEFHIEERE115% ( 11 SHIN PEI YUAN RD., CHUNG LI DIST., TAOYUAN CITY, TAIWAN 320-61 )

PUF RIS R4 R B A RS P2 R EE (The following sample(s) was/were submitted and identified by/on behalf of

the applicant as) :

1% 57 (Sample Description)
1= mEEE/EE(Sample Package/
Quantity)

1% Rz /3 = (Sample Packaging)
= m2UsE (Style/ltem No.)

% @mitksk(Lot. No.)

=M1 E (Sample Material)

#:1% BiE (Sample Submitted By)
R RS /B 5E /T 45 A (Company
Add/Tel/Contact Person)

35 HEf(Manufacturing Date)
B HEA(Expiry Date)

BELEREREBEMIB A (PLEASE REFER TO THE SAMPLE PHOTO AT THE
END OF THE REPORT) /-

#m (AMBIENT TEMP. )

OPP/INK/VMPET/CPP
BEBET ERMAIRAS] (TAIWAN LAMINATION INDUSTRIES, INC. )

HEMm P IEEFIEEE1155(11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-
61) / 03-462-6789 / -

I #4H(Sample Receiving Date)
5 BARE (Testing Period)

Bz K (Test Requested)
B EFEE

. éﬁc%qﬂat:%lﬁ
AELIE B *—’éi}ﬂa Bl RE=E -

2023/02/21
2023/02/21 to 2023/03/06

mE EEREREHEE (112.01. 1M1EBERFHE11113034395% S B 1F) ETHIH -
(As specified by client, with reference to Sanitation Standard for Food Utensils,

Containers and Packages (MOHW Food No. 1111303439, amended on 2023/01/11) to conduct test. Please refer
to the result table(s) for testing item(s).)

Bls 458 (Test Results)

EES

T/ BIE
(EERRZE - &b
AERBARRHAERAN
WEEZEA

FEHE F—HE - (Please refer to next page(s).)
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Bl B #3h (Test Part Description)
No.1 ; B4 8 (215 M) (FLEXIBLE PACKAGING (WHOLE SAMPLE))
No.2 : i a4 (e iEEEHE) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

Bzt 458 (Test Results)

ER BRE
AISIEE A% B[ 100 | ey |
(Test Item(s)) (Method) (Unit) LOD oA g (Limit)
* i / Lead (Pb) ppm 5 n.d. 100
* % / Cadmium (Cd) ppm 0.5 n.d. 100
(£ __PRE_ (2-7,5 C 5 )Be (L=, ppm 0.05 n.d. 15

25°C, 1/)\[F5) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No.: 117-81-7) (n-
Heptane, 25°C, 1 hr)

*ilf K PG ] KRR (IERNE, 25°C, 1/ ppm 0.05 n.d. 30
i) / BBP (Butyl Benzyl phthalate) (CAS

No.: 85-68-7) (n-Heptane, 25°C, 1 hr) EEEFIL107.10.04E2AS

*FE _PBE ] B (LR, 25°C, 1/)\) |E1071901983FAEEIERE pom [ 005 | — [ nd [ 03
/ DBP (Di-n-butyl phthalate) (CAS No.: 84- | E « B25 - Bl i A-2

74-2) (n-Heptane, 25°C, 1 hr) B %8 - / Methods of

— — Test for Food Utensils,
*HE_FE = (IERRSE, 25°C, 1/) Containers and Packages - ppm

i) / DIDP (Diisodecyl phthalate) (CAS Test of Plastics (MOHW Food
No.: 26761-40-0; 68515-49-1) (n-Heptane, No. 1071901983 announced

25°C, 1 hr) October 04, 2018).
(*FF _Pie =T As (LK, 25°C, 1/)) ppm 0.5 n.d. 9
i) / DINP (Diisononyl phthalate) (CAS
No.: 28553-12-0; 68515-48-0) (n-Heptane,
25°C, 1 hr)

*C_B_(2-OECE)RE (EE kR, 25°C, 1 ppm 0.05 --- n.d. 18
/\[FF) / DEHA (Di-2-ethylhexyl Adipate)
(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)
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# &5 H 3 (DATE): 2023/03/06
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4E = F
AR Bt B | 100 | ey |
(T_est Item(s)) (Method) (Unit) LOD oA g (Limit)

* S i 14 $H FEE-(K, 60°C, 307 88) / ppm 3 n.d. 10
Potassium permanganate consumption-
(water, 60°C, 30 min)
*EEE(LIEEET)-(4%BEEE, 60°C, 3077 58) / ppm - <1 1
Heoavy metgl (as Pb)-(4% acetic acid, HAEEFIE0107.09.17 5 Ee =
QUL 30 min) Z1071901787HASEERR

* 2% 55 5% B-(7K, 60°C, 309 88) / #=E - A% a5EEAER[ ppm 3 n.d. 30
Evaporation residue-(water, 60°C, 30 min) |RGZEB % ks - /

Methods of Test for Food
*XE B 0% B-(A%IEME, 60°C, 300 5) / gte’:(s"s’ C‘Ta’”e:‘” L ppm 3 nd. 30
Evaporation residue-(4% acetic acid, 60°C, Pac ages -Testo .
30 min) olypropylene (PP) Plastic
_ Products (MOHW Food No.

*ZEEHEB-(IEE R, 25°C, 1/M\F)/ 1071901787 announced, ppm 3 nd. |150(*2)
Evaporation residue-(n-Heptane, 25°C, 1 |September 17, 2018).
hr)

* 75258 8-(20% 4, BE, 60°C, 3073 8) / ppm 3 n.d. 30
Evaporation residue-(20% ethanol, 60°C,
30 min)

%3k i (2-7,5 C &)k / DEHP (Di . % 0.003 n.d. 0.1
(2-ethylhexyl) phthalate) (CAS No.: 117-  [CNS 15138-1 » 78139-1 : 22
81-7) Hg%uuﬂlﬂlﬁ_Eﬁﬁﬁﬁa (L

. — R A- S 18- R HE TSR
*#K PR ] B5 / DBP (Di-n-butyl % - / CNS 15138-1 Z8139-1 % 0.003 n.d. - 0.1
phthalate) (CAS No.: 84-74-2) Method of test for
%30 _PRZ ] & PFs / BBP (Butyl Benzyl |determination of phthalates % 0.003 nd. 01
phthalate) (CAS No.: 85-68-7) plasticizers in plastic products
(%% P8 _ =58 / DIDP (Diisodecyl | Part1: Gas % | 001 | nd. 01
phthalate) (CAS No.: 26761-40-0; 68515- |chromatography/mass
49-1) spectrometry.
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Test Report

SERE T ERHAIRAS ( TAIWAN LAMINATION INDUSTRIES, INC. )
HEMIEE#HIEERE115% ( 11 SHIN PEI YUAN RD., CHUNG LI DIST., TAOYUAN CITY, TAIWAN 320-61)

4E = F
AR Bt B | 100 | ey |

Test ltem(s Method Unit) | LOD o

( (=) ( ) (tnig No.1 No.2 | (Limit)
*yalfi_Eﬁﬁa_“ﬂﬁa / DINP (Dusononyl 5 % 0.01 nd. 0.1

CNS151381 .281391 |

| J“t%:ﬁ,i 25120 ﬁ%ﬁ@ffﬁ%"%
* A& _ 5PRE — 5PEE / DMP (Dimethyl % - / CNS 15138-1 Z8139-1 % 0.003 nd. 0.1
phthalate) (CAS No.: 131-11-3) Method of test for
*JBE % L 37h: / DNOP (Di-n-octy| gg:,;’::‘zfrg?r’: ;Ifazgihg'ri";jcts % [ 0003 | nd. | — 01
phthalate) (CAS No.: 117-84-0) D Pt
*5 A& _ Pl _ /. Bg / DEP (Diethyl chromatography/mass % 0.003 n.d. 0.1
phthalate) (CAS No.: 84-66-2) spectrometry.

{&5¥(Note) :

1.

NeBREZRAREAS  I9RETSERNT

ERBESERETEZETSERHERER  FHERSELMAE - (The
test report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products.)

&g  WAAE  BEEAIESTEEIT - (Al contents in the test
report are conducted according to the customer-specified items. If there is any falsehood, we are willing to take
corresponding responsibility.)

3. FREFRBH R RESEER - (The report is invalid if it is partly reproduced or used.)
4. mg/kg = ppm ; 0.1wt% = 1000 ppm
5. LOQ = EEHR « EZHEEBEEBREENRILL "LOQ 4 F7~ ;LOD = EHIER « ZEZAFEEBBREED TR

~l

L TLOD, 7R - (LOQ = Limit of Quantification, for quantitative analyses; LOD = Limit of Detection, for qualitative
analyses.)

. n.d. = Not Detected (K12 H}) = Less than (“J\%) LOQ/LOD
. "-" = Not Regulated (FEFR1EE)
. "—--"= Not Conducted (FKFIIEH)

= and,

This document is issued by the Company subject to its General Conditions of Service printed overleaf, ava||able on request or acce55|ble at ht AW, 5E tw/ Terms-and-Condit

for electronic format documents, subject to Terms and Cenditions for Electronic Documents at hetp

Attermon is drawn to the limitation of I|ab|||ty

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that mformailon contamed hereon reﬂel:ts th9 Company s findings at the time of its intervention
enly and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their
rights and cbligations under the transaction documents. This document cannot be reproduced, exceptin full, without prior written approval of the Company. Any unauthorized alteration, forgery
or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this

test report refer only to the sample(s) tested.
M TRESILELEERE L 25 58 t+886(02)22993939  f+886 (02)2299 3237

SGS Taiwan Ltd. & ks AHa: e 4 Fo 3]

Member of the SGS Group

| No.25.Wu C_hygg_r_j__?_’t_h_F_{__Qe_a_gl_,___!ygy_\fuigj?gi__I_p__c_i__ustr_ial Park. Wu Ku District. New Taipei Citv. Taiwan



Al R
Test Report

SERE T ERHAIRAS ( TAIWAN LAMINATION INDUSTRIES, INC. )
HEMIEE#HIEERE115% ( 11 SHIN PEI YUAN RD., CHUNG LI DIST., TAOYUAN CITY, TAIWAN 320-61)

HELRIR(No.): HTF23201022 # 25 H #A(DATE): 2023/03/06 E8(PAGE): 50f9

9. (*2): SN T AAFEETERE100°CLL T ZEfm - (For the products which are heated to not higher than 100°C
during food processing and cooking.)

10. HFAEE SHEEEXE  AAERZRBEEREFEFFEIER - (The test method marked with % is accredited by
MOHW )

M. EREEERKBEFEERIE112501H11HEIE R F511113034395% % Bmes E AR BIERFERE 7RI
= (The limit value(s) is/are according to “Sanitation Standard for Food Utensils, Containers and Packages
(MOHW Food No. 1111303439, amended on 2023/01/11)”, Ministry of Health and Welfare of Taiwan.)
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* BRPMAFEET  MIRTRERENZERm/EM - *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF23201022 NO.1

** I{ELZE (End of Report) **
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SERE T ERHAIRAS ( TAIWAN LAMINATION INDUSTRIES, INC. )
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T ReEFAMEZETARIER  BE5ZE - EEMRABR

( The information requested from client is shown as below : )

HTF23201022

# &5 H 3 (DATE): 2023/03/06

BEE|(PAGE): 7 of 9

AlEIEE
(Test Items)

AEGE
(Method)

LOQ/LOD

* i1 / Lead (Pb)

* % / Cadmium (Cd)

* KB (2-OECE)E (ER L,
25°C, 1/)\[F5) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No.: 117-81-7) (n-
Heptane, 25°C, 1 hr)

(A FF _ P ] A& PBa (IEPekE, 25°C, 1/))
%) / BBP (Butyl Benzyl phthalate) (CAS
No.: 85-68-7) (n-Heptane, 25°C, 1 hr)

*b A __FPRE | B (IERYR, 25°C, 1/1\R)
/ DBP (Di-n-butyl phthalate) (CAS No.: 84-
74-2) (n-Heptane, 25°C, 1 hr)

(XTI _ e Z5eks (LK, 25°C, 1/))
fi5) / DIDP (Diisodecyl phthalate) (CAS
No.: 26761-40-0; 68515-49-1) (n-Heptane,
25°C, 1 hr)

(xGbE _ Pl E ks (EBk, 25°C, 1/)\
fF) / DINP (Diisononyl phthalate) (CAS

No.: 28553-12-0; 68515-48-0) (n-Heptane,

25°C, 1 hr)

*C M (2-LECE)B (IR, 25°C, 1
/\[FF) / DEHA (Di-2-ethylhexyl Adipate)
(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)

BHEREFE07.10.4FEEES
1071 901983 NS FEMm=zE « &
- BEREEAA-ERE R - /
Methods of Test for Food Utensils,
Containers and Packages - Test of
Plastics (MOHW Food No. 1071901983
announced, October 04, 2018).

g

#FRAFSERZEE/MEER -

(Please refer to the result table above.)
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T RemmEETARER  BEGZE - EE8MERIBR :

( The information requested from client is shown as below : )
HTF23201022

Al1EE AEGE
(Test Items) (Method)
* 5 i B4 L H FEE-(7K, 60°C, 3073 58) /
Potassium permanganate consumption-
(water, 60°C, 30 min)

LOQ/LOD

* 7525 B-(7K, 60°C, 3043 58) /
Evaporation residue-(water, 60°C, 30 min) | i
BEREANE107.00.17EEEFE

* B & B(LIEET)-(4%BERE, 60°C, 3073 48) / 1071901787 AL E F A& REE - &

Heavy metal (as Pb)-(4% acetic acid, %2 | EEEiRERTS - B R i

o0L, 30 min] E - |/ Methods of Test for Food

* 2= B2 5 - (4%eRE, 60°C, 3077 58) / Utensils, Containers and Packages -
Evaporation residue-(4% acetic acid, 60°C, | Test of Polypropylene (PP) Plastic

30 min) Products (MOHW Food No.

X EREE(LRE, 25C, 15/ 1071901787 announced, September 17,

Evaporation residue-(n-Heptane, 25°C, 1 2018). I
hr) HRAHERZ ES/MEABR -
— Please refer to the result table above.
* =58 5 8-(20% B8, 60°C, 30773 5E) / ( )
Evaporation residue-(20% ethanol, 60°C,
30 min)
YK PRE (2-/, F O F)ks / DEHP (Di-
(2-ethylhexyl) phthalate) (CAS No.: 117-

81-7) CNS 15138-1 : Z8139-1 : BEZ R
%7 % _ PR _ ] B / DBP (Di-n-butyl A _PRERI AR S5 R
phthalate) (CAS No.: 84-74-2) BATE:LE - / CNS 15138-1 Z8139-1

Method of test for determination of
phthalates plasticizers in plastic
products - Part 1. Gas

%3k % ] A Phs / BBP (Butyl Benzyl
phthalate) (CAS No.: 85-68-7)

%37 PR _ = 28: / DIDP (Diisodecy chromatography/mass spectrometry.

phthalate) (CAS No.: 26761-40-0; 68515-

49-1)
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T RemmEETARER  BEGZE - EE8MERIBR :

( The information requested from client is shown as below : )
HTF23201022

Al1EE AEGE
(Test Items) (Method)

(%% % = TEs / DINP (Diisononyl
phthalate) (CAS No.: 28553-12-0; 68515-

LOQ/LOD

CNS 15138-1 : Z8139-1 : (BB & R

48-0 CNS 15138 i}

M“L_EEE’,{_EFIE PR RS EE R A-F150-R 4
* AR5/ DMP (Dimethyl BAFERE - / CNS 15138-1Z8139-1  [.u o s

=] AA . = & ’E Jﬁ,ﬁi [l — 1 3 ] T &

phthalate) (CAS No.: 131-11-3) Method of test for determination of Eﬁf’ ;ije%e?fgﬁigftﬁigfﬁe 4567
* 504 _EBf: _ |F¥fs / DNOP (Di-n-octyl |phthalates plasticizers in plastic :
phthalate) (CAS No.: 117-84-0) products - Part 1: Gas
%% B 7 B/ DEP (Diethyl chromatography/mass spectrometry.

phthalate) (CAS No.: 84-66-2)

BAEESHEEEXE  AASRZERAEEREANIPFZEIEE - (The test method marked with % is accredited by MOHW. )
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for electronic format documents, subject to Terms and Cenditions for Electronic Documents at hetp W [Terms-an ditions Attermon is drawn to the I|m|tai|on of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that mformailon contamed hereon reﬂects the Company's findings at the time of its intervention
enly and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their
rights and cbligations under the transaction documents. This document cannot be reproduced, exceptin full, without prior written approval of the Company. Any unauthorized alteration, forgery
or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this

test report refer only to the sample(s) tested. )
It IREHIEZEERE LR 25 38 t+886(02)22993939  f+886 (02)2299 3237
| No. 25. Wu Chvuan 7" Road, New Taipei Industrial Park. Wu Ku District, New Taipei Citv, Taiwan
Member of the SGS Group

""" S Taiwan Ltd. & 24k f3d 8y 4 Rk 3




SGS

AlF ¥R
Test Report

HELRR(No.): HTF23201023 &5 HEA(DATE): 2023/03/06 E8(PAGE): 10f3

2R T EKHBIEAS ( TAIWAN LAMINATION INDUSTRIES, INC. )
HEM D IFEEFIEERE 1158 (11 SHIN PEl YUAN RD., CHUNG LI DIST., TAOYUAN CITY, TAIWAN 320-61 )

WU B 8 1 A 1% B R A R T PR £ R el
the applicant as) :

15 BB (Sample Submitted By)
=6 & (Sample Description)
= & (Sample Material)

(The following sample(s) was/were submitted and identified by/on behalf of

SEBE T ERMAINR S ( TAIWAN LAMINATION INDUSTRIES, INC. )

1 |
OPP/INK/VMPET/CPP

£+ H (Sample Receiving Date)
Bz BA RS (Testing Period)

Bl 45 R (Test Results)

Signed for and on behalf 0
SGS TAIWAN LTD.
Chemical Laboratory - Taipei

2023/02/21
2023/02/21 to 2023/03/06

BER F—B8 - (Please refer to next page(s).)
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Test Report

SEER T EKRHBIEAS ( TAIWAN LAMINATION INDUSTRIES, INC. )
HEM D IEEFIEERE 1158 (11 SHIN PEl YUAN RD., CHUNG LI DIST., TAOYUAN CITY, TAIWAN 320-61 )

Az, B {1 #k (Test Part Description)
No.1 . RaEM (EEeYEEH) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

Bz 452 (Test Results)

SR
A EE At 7555 Ll (Result)
(Test Item(s)) (Method) (Unit) -
#E S JE / Oxygen transmission rate £%ASTM D3985-17. (R 23.0°C + 3B ¢.c./(m?day) 0.325
[Z: 0%) / With reference to ASTM D3985-
17. (Temperature: 23.0°C, Moisture: 0%)
&% E | Water vapor transmission rate 2EASTM F1249-20. (2/E: 37.8°C » & g/(m>-day) 0.649
[E: 100%) / With reference to ASTM
F1249-20. (Temperature: 37.8°C,
Moisture: 100%)

{&:¥(Note) :
1. 5 /E51 5 25 (Oxygen transmission rate test range) : 0.05~200 c.c./(m*day)
% R Z51 B 8B (Water vapor transmission rate test range) : 0.005~100 g/(m>-day)
2. KREABL BT - (The report is invalid if it is partly reproduced or used.)
3. ILIBEBaETHESRZEHETHE - (This testing item(s) was subcontracted to SGS Taiwan Limited — Hardline

Laboratory.)
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* BRPMAFEET  MIRTRERENZERm/EM - *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF23201023

F | _j

** gRE4EE (End of Report) **
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